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UN38.3 Test Summary
UN38.3 A

Summary of conditions for testing lithium cells or batteries in accordance with
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.8/Subsection 38.3
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Test Report No. 4l 15 4 5

LP24070263C01-01

Issue Date %% H ¥

2024-08-21

Product Name 7= it 44 #%

Lithium-ion Battery % &1 Hiith

Product Type 7= i 255

Li-ion Battery £ g7 ijth

Model %15

YT30197X-C-ZNB

Rating %

36V, 6.4Ah, 230.4Wh

Mass i &

1.59g

Appearance 4Nl

Approximate Black Cuboid i K J7 {4

Applicant
Z S DA

Suzhou Caulfield Intelligent Technology Co., Ltd.
SR 25 R EE R RE R PR A

Applicant address

Room 1130, Building 1, No.18 Taiping South Road, Chengxiang Town, Taicang
City, Suzhou City, Jiangsu Province

SR VAR . ,
FABRAL TLIRAE I3 M TR TSR SR T R %185 11 1130
Manufacturer Spard New Energy Co., Ltd
13 7 o L T TR e IR A PR A

Manufacturer address

One of the workshops at No.10, Yuyi Road, South China modern traditional
chinese medicine City, Nanlang Town, Zhongshan City, Guangdong Province,

e T M China

J7ARAR LT R AR R A BRI T R 105 T e —
Factory Spard New Energy Co., Ltd
T oh T HH R AR IR A PR A F

Factory address

One of the workshops at No.10, Yuyi Road, South China modern traditional
chinese medicine City, Nanlang Town, Zhongshan City, Guangdong Province,

T Huhk China
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Tel HiE +86-0760-23699093
E-mail Hil4H cgytpower@126.com
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Summary of conditions for testing lithium cells or batteries in accordance with
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.8/Subsection 38.3
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Test items and results JlR 15 B A% 45 &

T.1-Altitude simulation T.5-External short circuit
s Pass &% o Pass &%
fei FE AR BN A
T.2-Thermal Test . g T.6-Impact/Crush . e
ass & ass o

T FE i i o 1B
T.3-Vibration T.7-Overcharge

B Pass &% . Pass &%
=N A
T.4-Shock T.8-Forced discharge

Pass &% ) Pass &%

s SR 1) TR L

Reference to assembled battery testing requirements

X Not Applicable4~id F

£ vt 2 R R [138.3.3 (f)[]38.3.3 (g)
i - Overchargeid /% 75 Hi Not Applicable A~id
ii - Short circuits % Not Applicable A~i&

Lt 2H 2 [R) 3t B O He

iii - Over discharge between the batteries

Not Applicable /i

Test Reference UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.8/Subsection 38.3
A A Bea [ GRIQAFR T M) (388hk) 38.371
Test Laboratory Dongguan Lepont Testing Service Co., Ltd.
I 5256 = IRSET A AR 554 FR A+
Room 202, Building 1, No. 65, Jiulong Road, Dongcheng Subdistrict,
Laboratory Address ,
Dongguan, Guangdong, China
S = ki .
B IR RS AR IR UL 65 5 1 B 202 =
Tel. 1 +86-(0769)-8308 9988
Website X 11 http://www.lepont.com.cn TSN
Tested by: Test Engineer: ‘ - : \\ma &?
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Reviewed by: Technical Manager ,_J- %lfr Dongglian tTesﬁm Service
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Approved by: Technical director: (Stamp 2 )
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